A MachIne body - vvonviin avmramms s wamavss e
B. Upper shaft and needle bar mechanism .............
Cl. Peod mochaniail ...ueui do i ines asivanies dbvmesi
C2. Feedmechanism ...........cciviiieiinnnnenennnn.
08 . Fond tHorBamiimig o . wove s o e e amsven
C4. Feod itiecBatlaMm ..ovovis sveenemes srvssswevsrsesss
D. Presser foot lifter mechanism ......................
E. Thread wipermechanism ..............coeevvinnn. '
F. Lowershaftmechanism ...........................
G Lubrication .. covsssessn vemevesas smevvasss s ses
H. Threading mechanism . ... vcivies sovaavoas oo %
J. Bobbin winder mechanism ...................... 9'.) .
K. Thread trimmer mechanism ?
L. Thread nippermechanism .............cco0vuuans % .
M. Synchronlzer ... .scvvevee svssevas sevsvvar wos 1=
N1, Control box mechamism ... vosessssn sesvssas sos E.
N2. Control boxmechanism ..........c.ccovveinennn .'%5.
P. Power supply equipment mechanism ............. =
Q. Printed circuit board mechanism ................ %2
M T RO ——— S.
S1. Foot switch pedal mechanism .................... E ;
S2. Foot switch pedal mechanism .................... =
B DCCBSROTIOR) .o vmci 2obomon s mibin bt SR Smome w8 51 'L%’

CONTENTS

DIEFFERENT PARTS LIBT' ..o uconvnns vanmnmen s



. B8R / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

A . =KB3{R / Machine body / Maschinengehé&use / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY ErAq NAME OF PARTS RM
1 104450109 5|94+ 8 RUBBER CAP, 8
2 104821009 1|dat 105 RUBBER CAP, 10.5
3 117934009 1|34€>135 RUBBER CAP, 13.5
4 140392009 21074 OIL CAP
5 104450109 2ldut>8 RUBBER CAP, 8
6 104449009 1|d4a+> 155 RUBBER CAP, 15.5
6 4 1 2 1 7 $37915009 | 1|~ K#sc—R BED COVER (R)
8 $37916009 1Ry EhIs—L BED COVER (L)
9 106629002 8| AxT4a37 SCREW, SM4.37
=0 10 062681012 2|+ ~3437-40X10 SCREW, PAN SM4.37-40X10
11 $23337009 1|d6t>185 RUBBER CAP, 18.5
12 537917009 IEPEE TN FACE PLATE ASSY
12-1 $37918009 1|xv14 FACE PLATE
12-2 $37919000 UEPEE FAVE B PACKING
12-3 117934009 1(d4at>135 RUBBER CAP, 13.5
13 060670812 3|/¢1 > F357-40X8 SCREW, BIND M3.57-40X8
16 062670512 2|7~ 12357-40X5 SCREW, PAN SM3.57-40X5
17 152842009 HEE S ks At 83 LARGE SHUTTLE HOOK COVER ASSY
18 145480101 2|4 %7635 SHOULDER SCREW, SM#6.35
19 109239002 2[F 32 ¥ H2 WASHER, WAVE SPRING
20 $37920009 HEAPF A THREAD TAKE-UP COVER
21 062680612 1|+~ 24.37-40X6 SCREW, PAN SM4.37-40X6
22 520164009 1|da+€13 RUBBER CAP, 13
<B430E,B433E>
15-1 $36684001 1\7144-Fs& EYE GUARD ASSY
15-1-1 $36691001 WP H—FrUYH 1293 EYE GUARD SET PLATE ASSY
15-1-1-1 $34844001 1|71 H—FrUYr12 EYE GUARD SET PLATE
15-1-1-2 $34845001 171 H—FFrE1 EYE GUARD BASE
15-1-1-3 $36071001 1714 H—-Fo722Y EYE GUARD SCREW
15-1-1-4 $36070001 1| PAH-FEFIIR EYE GUARD SPRING
15-1-1-5 106129002 1|+ p357 NUT, SM3.57
15-1-2 153098000 1\7rH-F EYE GUARD
15-1-3 100257010 2| xxv357 SCREW, M3.57
15-1-4 106129002 2(+v +357 NUT, SM3.57
<B431E>
15-2 $36685101 1l714—-F23 EYE GUARD ASSY
15-2-1 $36686101 17— FYHT 12 EYE GUARD SUPPORT PLATE
15-2-2 143966001 1\ P4 H—-F EYE GUARD
15-2-3 062660712 2|# ~22318-40X7 CREW, PAN SM3.18-40X7
15-2-4 025660132 2[es¥Hxoay3.18 WASHER, PLAINS 3.18
15-2-5 021660102 | ~2|+V b1 23.18 NUT, 1 M3.18
o
@)
()
S
)
()
Z
o
c
(®)
-
©
o
©
-
o
Q
)
=
118-230-050 g 118-230-050
LT_




B. _L#f - $H4&E{R / Upper shaft and needle bar mechanism / Obere Welle und

Nadelstangenvorrichtung / Mécanisme de arbre supérieur et barra a aiguille / Mecanismo

B. L # - $14&BA{% / Upper shaft and needle bar mechanism /Obere Welle und
Nadelstangenvorrichtung / Mécanisme de arbre supérieur et barra a aiguille / Mecanismo

de aguaia deleie superiorvla barrade aguaia
REF.NO. CODE Q'TY B XA NAME OF PARTS R
1 537923001 1|22 UPPER SHAFT
2 153040001 117328 YF273 CRANK ROD ASSY
2-1 144712001 2|2 432476 SCREW 4.76
3 $10038001 19739 A2IF UPPER SHAFT BUSH (F)
4 014780622 1|7+ b AXY6357H3 SET SCREW, SOCKET (CP) SM6.35
5 140726000 W77 4A80M UPPER SHAFT BUSH (M)
6 072630260 1|~71) - J6302vV BALL BEARING 6302VV
7 048150142 1,22 2377C15 RETAINING RING, C15
8 $38035009 1|F=U23 PULLEY ASSY
9 014760622 2|7+ b AZXT595 SET SCREW, SOCKET (CP) SM5.95
10 152231000 1"WWourP123>2 COUNTER WEIGHT
11 100250001 1|22x%237.14 SCREW, SM7.14
12 014770622 2|7+ b XA %T6357FK 3 SET SCREW, SOCKET (CP) SM6.35
13 101706001 1| b A2%2635 SET SCREW, SM#6.35
14 $37925001 1 InyEILLH 732 THREAD TAKE-UP LEVER ASSY
14-1 153330101 1|7F>rE-73 THREAD TAKE-UP ASSY
14-2 152236001 1|FrE YT I THREAD TAKE-UP SUPPORT STUD
14-3 152237001 L AVE: kv i ) NEEDLE BAR CRANK
14-4 132051001 1+ 5 %3570 SCREW, FLAT SM3.57L
14-5 152238001 HInUEsLehe THREAD TAKE-UP LEVER
14-6 $37926001 1INDFEIL*x NEEDLE BAR CLAMP
14-7 062680812 1|7 ~2437-20X8 SCREW, PAN SM4.37-40X8
15 014780622 1WPFHh2x2T63574K3 SET SCREW, SOCKET (CP) SM6.35
16 102630001 1N ESIPLFAHyT7 NEEDLE BAR GUIDE SLIDE BLOCK
17 $37927000 L AV E: o 70 ok § NEEDLE BAR GUIDE
18 100242003 2| A %2357 SCREW, SM3.57
19 155578000 2|34t OIL CAP
20 152240101 1IN EDA NEEDLE BAR (A)
21 144458001 11722V % b ART357 SET SCREW, SM3.57
22 152242001 1| FESA2ILU NEEDLE BAR BUSH (U)
23 152243001 LN FAYR: S i Do) NEEDLE BAR BUSH (D)
24 X 1Hzyeny NEEDLE
-
(@]
@)
[«B)
5
- T 8
21 3 =
13 =
2 <B431E> <
@ ) N
21897 o
-
©
=
(]
=
118-230-123 e 118-230-123
o
LL




C1. X' Bfk/Feed mechanism/Transportvorrichtung / Mécanisme de I'entrainement/ C1. %! B3R /Feed mechanism/ Transportvorrichtung / Mécanisme de |'entrainement/
Mecanismo de la alimentaciéon Mecanismo de la alimentaciéon
REF.NO. CODE [qQTY Erxq NAME OF PARTS Y |
1 $37930001 12 ULii=43 X FEED LEVER ASSY
15 14 1-1 $37931001 | 1|x#ovLs5— X FEED LEVER
| 1-2 153041001 EEERDEPEEL TACK LENGTH SLIDE BLOCK ASSY
1-3 151602002 | 1|k x %437 SET SCREW, M4.37
1-4 153924001 17k FELT
1-5 108802001 172 £ Eaxa WICK 4X4 (L = 250)
1-6 $37932001 HETDE VAT FEED CAM ROLLER
1-7 $37933001 1aovs ROLLER SHAFT
1-8 014760622 | 1|7+ +xxUs595 SET SCREW, SOCKET (CP) SM5.95
2 $37934001 1IXt o U LiK=2%2) X FEED LEVER BUSH
3 183493001 R EFA T E SRS, bRty S FEED SHAFT SET COLLAR ASSY
3-1 $09212001 1€y r55- SET SCREW COLLAR
3-2 101706001 2|k X X635 SET SCREW, SM#6.35
4 $37935001 1yt uLi—2s3 Y FEED LEVER ASSY
4-1 $37936001 Tlyx20)Li8= Y FEED LEVER
4-2 $37932001 1|#2UAh4L00 FEED CAM ROLLER
35 4-3 $37933001 | 1[aovs ROLLER SHAFT
4-4 014760622 | 1|7+ + %2595 SET SCREW, SOCKET (CP) SM5.95
5 152759001 | 1|a25442uv% TACK WIDTH FEED SHAFT
6 014760622 1|7+ r XA 2595 SET SCREW, SOCKET (CP) SM5.95
7 152760001 1257470 0L8=2 TACK WIDTH LEVER SHAFT
8 048180142 | 1|rx7v43avcis RETAINING RING, C18
9 152756001 | 2|z x rHHx18 THRUST WASHER 18
10 014760622 | 1|7+ bk x 2595 SET SCREW, SOCKET (CP) SM5.95
11 $37937001 | 1|A2UnLTSHY b FEED CAM BRACKET
2 12 $37938001 | 1|#% Unax FEED CAM X
13 014760622 2|7+ A XT595 SET SCREW, SOCKET (CP) SM5.95
14 $37939001 | 1|navs CAM SHAFT
15 048060342 | 1|+ x7E6 RETAINING RING, E6
16 070688850 | 2|2 v ¥4 4r688zZNR BALL BEARING 688ZZNR
17 $37940001 211 F¥ A LOCATORPIN
18 062681012 2|3~ 1437-40X10 SCREW, PAN SM4.37-40X10
19 $37937001 1Ao7V HLTZHY b FEED CAM BRACKET
20 $37941001 | 1|+2vunay FEED CAM Y
Fi| 014760622 2|7+ b AXT595 SET SCREW, SOCKET (CP) SM5.95
22 $37939001 | 1[»4ays CAM SHAFT
23 048060342 | 1|+ x7E6 RETAINING RING, E6
24 070688850 2|4 <77 /r68BZZNR BALL BEARING 688ZZNR
25 $37940001 21 F¥AEL LOCATORPIN
26 062681012 |  2[+~2437-20x10 SCREW, PAN SM4.37-40X10
27 $37942000 QZ hAYFTULINnTs COUPLING HUB 8
28 $37943000 5 2|hv TV F1nT635 COUPLING HUB 6.35
29 $37944000 |(H2|p YTV TANR-% COUPLING SPACER
30 014760622 | o, 8|7+ b x 2 ¥/5.95 SET SCREW, SOCKET (CP) SM5.95
33 $37946001 [ 2|t 7 usre s kY FEED HOME POSITION DOG
34 062300512 8 2|+ ~2a3x5 SCREW, PAN M3X5
35 $37947001 | > 2|#>7>t>#—bUv4s 15  |HOMEPOSITION SENSOR SET PLATE
36 062680612 | 2|+ ~24.37-40x6 SCREW, PAN SM4.37-40X6
g
=
o
o
©
-
©
Q
)
e
118-230-202 g 118-230-202
LT




C2. x')BAfRk/Feed mechanism/Transportvorrichtung / Mécanisme de |'entrainement/ C2. X')B%/Feed mechanism/Transportvorrichtung / Mécanisme de I'entrainement/
Mecanismo de la alimentacién Mecanismo de la alimentacién
REF.NO. CODE _ |aTy Er A4 NAME OF PARTS RM
<B430E>
<B430E> 31 $37945051 | 1]|#7ugc7>F 115 FEED BAR GUIDE PLATE
37 32 145318001 | 8|y x 2 va37 SCREW, SM4.37
37 % IERETETR PRESSER ARM ASSY
37-1 152768009 | 1|##T5 PRESSER ARM
e S e I S Y g S g R et e ARSI ] ~ 37-2 $37949001 | 1|##T®7Li—R PRESSER ARM LEVER (R)
37-3 $37950001 | 1|##T9FL/5—L PRESSER ARM LEVER (L)
37-4 $34839001 HAYIIFLIN=-S7 PRESSER ARM LEVER SHAFT
37-5 116629001 | 2|##x WASHER
37-6 048050342 [ 2| x7es RETAINING RING, E5
37-7 014760622 | 1|7+ hx %595 SET SCREW, SOCKET (CP) SM5.95
37-8 ¥ 1+4z7oR PRESSER FOOT (R)
37-9 X A4z 7oL PRESSER FOOT (L)
37-10 152783001 | 2|#4I7 44T 1%A PRESSER FOOT GUIDE PLATE (A)
37-11 152784001 | 1|#4T7oA4T1 %8 PRESSER FOOR GUIDE PLATE (B)
37-12 107038003 | 6% 5 %357 SCREW, FLAT SM3.57
37-13 $37951001 | 2[#¥To7Lis—12 PRESSER ARM LEVER PLATE
37-14 146354001 | 2|##% WASHER, PLAIN 5
37-15 018500822 | 2|77 #L 5xs BOLT, SOCKET M5X8
37-16 153570001 | 2|#% T/ 27>+ 1OYF SPRING GUIDE ROD
37-17 145478101 | 2|#>xvare SHOULDER SCREW, SM4.76
37-18 ¥ PAE S WAL SPRING, EXTENSION
37-19 152788000 | 2|4 T/ xho¥ SPRING COLLAR
37-20 153567000 | 2|+ 4T/ 3n5- SPRING COLLAR
37-21 156495001 | 1|7<>#-#-F FINGER GUARD
37-22 062671012 |  2[#~2357-40x10 SCREW, PAN M3.57-40X 10
38 152769001 | 1|+2usc43 FEED BRACKET ASSY
38-1 152771000 | 2|x5ug1n>y WASHER
38-2 152773000 1NE¥avATysarian BUSH
38-3 141331001 | 1|42 22732 BUSH
39 152772001 | 2|»>¥ WASHER
40 071047650 | 2|3 %1316 BEARING BALL 3/16
41 025060232 | 2|e5##xF196 WASHER, PLAIN M 6
42 017761412 |  2[#.1 ks95x14 BOLT, M5.95X 14
43 153057002 | 2|#52Usavx2y SCREW, SOCKET SM4.37
44 153035000 | 1{##I%F2Ti b PRESSER ARM FELT
45 * UEZLRE FEED PLATE
—
o)
O
o)
e
)
)
Z
e
c
o)
S
8
o
Y—
S}
-
©
=
o)
=
118-230-202 E 118-230-202
L




<3

1% 1) B1% / Feed mechanism / Transportvorrichtung / Mécanisme de |'entrainement /

Mecanismo de la alimentacion

C3. %) B3{%/Feed mechanism/Transportvorrichtung/Mécanisme de |'entrainement /

Mecanismo de {a alimentacién

<B431E>

118-230-202

-10-

REF.NO. CODE Q'TY ELAq NAME OF PARTS RM
<B431E>
31 $37945051 HEVEESPTEE FEED BAR GUIDE PLATE
32 145318001 8| %2437 SCREW, SM4.37
37 ¥ 1FHTHF7 3 43 PRESSER ARM ASSY 431
37-1 159826009 1|#44 T 5230 PRESSER ARM ASSY
37-11 159825009 1A% T 5543 PRESSER ARM 431
37-1-2 159827001 2{AYIF7 LAY T 158 PRESSER FOOT GUIDE PLATE (B)
37-1-3 062671212 4|+~ 3357-40X12 SCREW, PAN M3.57-40X12
37-2 154413001 AT FLIi=-A PRESSER ARM LEVER (A)
37-3 $41230001 1 #4To5FLIii-8 PRESSER ARM LEVER (B)
37-4 154415001 HA$TIFLIi—C PRESSER ARM LEVER (C)
37-5 153944001 L= a2480 LEVER SHAFT BUSH
37-6 014760622 1|7+ b+ x%595 SET SCREW, SOCKET SM5.95
37-7 140407002 1|#H2 WASHER
37-8 018500822 1|7+ # I b5X8 BOLT, SOCKET M5X8
37-9 014770622 2|7F b A 2V6352K 3 SET SCREW, SOCKET (CP) SM#6.35
37-10 X 144172431 PRESSER FOOT 431
37-13 $37951001 14T FLIi-14 PRESSER ARM LEVER PLATE
37-14 140407002 1|¥#H % WASHER
37-15 018500822 1|7+ %L b5x8 BOLT, SOCKET M5X8
37-16 159828001 1|#H4T/i2P>+10y FB GUIDE ROD (B)
37-17 145478101 1422476 SHOULDER SCREW, SM4.76
37-18 154418001 1|44 T8 %x431 SPRING 431
37-19 152788000 14820 ¥ SPRING COLLAR
37-20 153567000 1FH9xiz2ns5- SPRING COLLAR
38 152769001 ECUE B FEED BRACKET ASSY
38-1 152771000 PIEZUE B P WASHER
38-2 152773000 1|F2x2TYsaitsrin BUSH
38-3 141331001 1|%¥a2mxr72a BUSH
39 152772001 2|hH WASHER
40 071047650 2|3 %3316 BEARING BALL 3/16
4 025060232 2l HHxF196 WASHER, PLAIN M 6
42 017761412 2|#J k595%x14 BOLT, M5.95X14
43 153057002 2{A2u18s 21T SCREW, SOCKET SM4.37
44 153035000 1AHITIFTINH PRESSER ARM FELT
45 X 1[F2 014 431 FEED PLATE 431
=
(@)
@)
(<))
o
(<}
[}
prd
o
c
@)
&
©
o
G
o
-
©
Q
(e}
S
- 118-230-202
o
LL




C4. iX') Bk /Feed mechanism/Transportvorrichtung / Mécanisme de |'entrainement /

Mecanismo de |la alimentacién

C4. £!)PBYF/Feed mechanism/Transportvorrichtung / Mécanisme de I'entrainement/

Mecanismo de la alimentaciéon

<B433E>

N i i o e e et e e e

-11-

118-230-202

REF.NO. CODE Q'TY B XA NAME OF PARTS RM
<B433E>
31 $41236001 1A2UEATF141% 433 FEED BAR GUIDE PLATE
32 145318001 8|vxx¥437 SCREW, SM4.37
37 X 1AH4ITHFI3IA PRESSER ARM ASSY (A)
37-1 152768009 11 A4 F PRESSER ARM
37-2 $37949001 1|44 T FL /=R PRESSER ARM LEVER (R)
37-3 S$37950001 1A T FL/—L PRESSER ARM LEVER (L)
37-4 $34839001 1FH9ToFLI=7 PRESSER ARM LEVER SHAFT
37-5 116629001 214 % WASHER
37-6 048050342 2|k ATES RETAINING RING, E5
37-7 014760622 1|7+ b A%T595 SET SCREW, SOCKET (CP) SM5.95
37-8 156006001 PAE S 7 PRESSER FOOT
37-10 152783001 2034 T 7 AHITI2A PRESSER FOOT GUIDE PLATE (A)
37-11 152784001 1 AHYTPLAHIT 1428 PRESSER FOOR GUIDE PLATE (B)
37-12 107038003 6|4 > %357 SCREW, FLATSM3.57
37-13 $37951001 2{FHTIFLIN—1 4 PRESSER ARM LEVER PLATE
37-14 146354001 2|14 % WASHER, PLAIN 5
37-15 018500822 2|7 FF I F5X8 BOLT, SOCKET M5X8
37-16 153570001 24Tz T7F40YF SPRING GUIDE ROD
37-17 145478101 24> %2476 SHOULDER SCREW, SM4.76
37-18 P4 2|#4 T3 SPRING, EXTENSION
37-19 152788000 21A4 TRz HLH SPRING COLLAR
37-20 153567000 214 TN S— SPRING COLLAR
38 $41243001 A2 V4123 a33 FEED BRACKET ASSY 433
38-1 153377001 2|20 A3X178 ROLLER A 3X17.8
38-2 153378001 2204120 FEED GUIDE ROLLER
38-3 152773000 1|#ayA>TFyvartal BUSH
38-4 141331001 1|¥aA>Tya BUSH
38-5 148133001 2|20A ROLLER
39 153383001 2172V h Y FEED BRACKET WASHER
40 153384001 2{UF—+—-%3 RETAINER ASSY
40-1 153385000 2{UF—+ RETAINER
40-2 071023850 | 22|a9%219332 BEARING BALL 3/32
41 $41234001 MNA2VHATF127 FEED BAR GUIDE SHAFT
42 071047650 2|13 % 29316 BEARING BALL, 3/16
43 $41235001 113342 Jhv 237433 TACK LENGTH REGULATOR BLOCK
45 153391001 HE/AVE & - FACYE FEED GUIDE COVER (L)
46 S41237001 R D RARS e o & COVER SUPPORT STAND
47 062670512 1|+~ 2357-40%5 SCREW, PAN SM3.57-40X5
48 025060232 2|ESH¥HRXF a6 WASHER, PLAIN M6
49 017761412 [~ 2|#)v F595X14 BOLT, SM 5.95X14
50 017680512 |5 2|#/L +437X5 BOLT, SM 4.37X5
51 153035000 [ 1j#HTH9F 7z b PRESSER ARM FELT
52 017680512 | 2|#Jv F437X5 BOLT, SM 4.37X5
53 $41352001 [O 2|49 T 75> 44331(P=1) WORK CLAMP PRESSER BLANK 433-1(P=1)
54 S$41354001 8 2020148275 7433-1(P=1) FEED PLATE BLANK 433-1(P=1)
<#* 7 3>/5—Y/OPTION PARTS >
53 $41353001 | 2|44 T 75> 7433-2(P=1.5) WORK CLAMP PRESSER BLANK 433-2(P=1.5)
54 541355001 g 2142V 14475 4433-2(P=15) |FEED PLATE BLANK 433-2(P=1.5)
-
©
()
h—
o
-
©
=
g 118-230-202
-
o
LL




D . # I 4 B3{%k / Presser foot lifter mechanism / Stoffhalterhebervorrichtung / Mécanisme de

D.#R I E4 BA{% / Presser foot lifter mechanism / Stoffhalterhebervorrichtung / Mécanisme de

118-Z30-405

leveur du pinceur / Mecanismo del levantador de ménsula de trabajo leveur du pinceur / Mecanismo del levantador de ménsula de trabaio
REF.NO. CODE [qTY Er X4 NAME OF PARTS RM
1 $37961001 1y>oa LINK A
2 $37962001 1{u>os LINK B
3 $37963001 1jv>2c LINK C
4 $37964001 1Hurov2a LINK SHAFT A
5 $37965001 1lu>sv28 LINK SHAFT B
6 $37966001 1urovsc LINK SHAFT C
7 $37967001 1{ursvso LINK SHAFT D
8 100281001 AEEES WASHER
9 $37968001 6|AFVTE-S SNAP PIN
10 $19662001 2{z+v7ELS SNAP PIN
12 $37970050 A9z r239x50 BUSH FOR PRESSER PLATE
13 014680622 17+ rx2va377%3 SET SCREW, SOCKET (CP) M4.37
15 $37971001 1esy 47 SENSOR MOUNT
16 062680612 1|#~204.37-40X6 SCREW, PAN SM4.37-40X6
17 $37972001 IEPE P SENSOR PERCEIVE PLATE
18 018300636 1|7+ %1 k3x6 BOLT, SOCKET M3X6
19 $37973001 st rruyras SOLENOID SETTING PLATE
20 106629002 | 4| xxva37 SCREW, SM4.37
21 100645003 NPT ES WASHER
22 $37974000 1A4z7H 2 y=-T4 PRESSER BAR LIFTER LEVER RUBBER
23 013781012 | 2|hx2T6357 %3 SET SCREW, (CP) SM6.35
<B430E>
gy 11-1 $37969001 1|#4x1% PRESSER PLATE
14 $10105001 PP EY P2t SPRING
<B431E>
<BA30E> ! 11-2 $41231001 1|44 T4 %2431 PRESSER PLATE, 431
11-2 14 $10105001 IPPPEIPE! SPRING
11-1 <B433E>
11-3 541238001 1|4z 14L PRESSER PLATE, L
@/ 25—& 14 $40926001 | 1|U>2EK¥/5xB SPRING B
24 $41239001 2{7er1v412 GUIDE SHAFT, 12
25 018501036 2|7+ # I k5X10 BOLT, SOCKET M5X10
26 $10103001 2|F-NTFya BALL BUSH
118-730-204 27 048200142 2| M 22T 39C20 RETAINING RING, C20
E. %3.1 B3R / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil / Y6230 004
Mecanismo del limpiador de hilo . , ; : :
e mp E. %31 B8% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil /
___Mecanismo dellimpiador de hilo
REF.NO. CODE |qQTY ErAA NAME OF PARTS RM
1 $38023001 1| 748=9 KrLs— THREAD WIPER DRIVING LEVER
2 152822001 17q5=94 THREAD WIPER SHAFT
3 025770232 1leS¥H2F219635 WASHER, PLAIN M 6.35
4 048040342 1| r X 7E4 RETAINING RING, E4
5 014680622 1|7+ A258377£3 SET SCREW, SOCKET (CP) SM4.37
6 $38024001 1Ho1nx-avryy THREAD WIPER ROD SHAFT
7 $38025001 1|745—Ov ks 3 THREAD WIPER ROD ASSY
8 014680622 | S| 7+ h x 254377 %3 SET SCREW, SOCKET (CP) SM4.37
9 048060342 | O1|+ x7e6 RETAINING RING, E6
10 116629001 | O2|# 7 x WASHER
11 152823001 | Q1|71 /18—r1 743 THREAD WIPER ARM ASSY
12 048030342 [ D1+ % 7E3 RETAINING RING, E3
13 152827009 | pl|A# 1 x )+ OIL CAP
14 014710522 | Z 1|7+ r x 2 V4769 % 3 SET SCREW, SOCKET (CP) M4.76
13 17 025350132 | oiles¥Hzvany WASHER, PLAIN § 3.5
1" <B430E> <B431E . B433E> <B430E> —
11 152823001 81 TAI=Fy3 THREAD WIPER ARM ASSY
1 @1 16-1  15-1 16-2 15-2 15-1 156206001 | S1|71/1—A THREAD WIPER (A)
1 16-1 062670512 | 5 1|3 ~2357-40x5 SCREW, PAN SM3.57-40X5
© @ <B431E> —
11 $41284001 | ©1|71/i=mF4 3 THREAD WIPER ARM ASSY
15-2 $00926101 | > 1|71 #-#—F FINGER GUARD
16-2 062670512 | g 1|+ ~2357-40%5 SCREW, PAN M3.57-40X5
<BA433E> =
11 152823001 | =1|7 /5= F7 3 THREAD WIPER ARM ASSY
15-2 S00926101 | V1|71 H—-#H—F FINGER GUARD
16-2 062670512 | <= 1|+ ~2357-40x5 SCREW, PAN M3.57-40X5
=
5 118-230-405
L




F. T#hR3{% / Lower shaft mechanism / Untere Welle / Mécanisme de |'arbre inférieur /

Mecanismo del eje inferior

F. T#iRE3{% / Lower shaft mechanism / Untere Welle / Mécanisme de |'arbre inférieur/
Mecanismo del eje inferior

“15=

REF.NO. CODE [qQTY ELAq NAME OF PARTS RML
1 141786001 1lo5v9nyrgray CRANK ROD STUD SCREW
2 100090004 | 1|3 r7.14 NUT, SM7.14
3 014680622 | 1|7+ rx2va377 %3 SET SCREW, SOCKET (CP) SM4.37
4 152245001 1|as ko xv ROCK GEAR
5 $37978051 1awroxvsy ROCK GEAR SHAFT
6 181995001 1ty ra5-43 SET SCREW COLLAR ASSY
6-1 101706001 | 2|rx2ve3s SET SCREW, SM6.35
7 014760622 | 1|7+ +x%595 SET SCREW, SOCKET (CP) SM5.95
8 $37979101 IPEPTrE LOWER SHAFT ASSY
9 $37981051 1oaso280 LOWER SHAFT BUSH
10 014760622 | 1|7+t 223595 SET SCREW, SOCKET (CP) SM5.95
11 152678001 1rezraneysy SHUTTLE HOOK ADJUST STUD
] 12 081003670 1|oV >~ 7pPw3 O RING, PW3
[ 13 503704002 | 1|tV rhn5-%2 SET SCREW COLLAR ASSY
| 13-1 014770622 | 2|7+ rxx V635943 SET SCREW, SOCKET (CP) SM6.35
_- 14 X 1A4h=s13 SHUTTLE RACE BASE ASSY
I 14-1 pg e L SHUTTLE RACE BASE
14-514-614-7 | 14-2 502429101 | 1|71 h7oHv SHUTTLE RACE THREAD GUIDE
14-3 062660412 2|+~ 2318-40X4 SCREW, PAN SM3.18-40X4
14-4 152683001 | 2|#AAT rUYHY X LARGE SHUTTLE HOOK SET CLAW
14-5 152684101 | 2|#*h<w rUv Az SPRING
14-6 402887001 | 2| #H %32 WASHER, 3.2
14-7 062660712 2|+~ 12318-40X7 SCREW, PAN SM3.18-40X7
14-8 153050000 | 2|**nvz47INk SHUTTLE RACE BASE FELT
14-9 502877000 | 2|4 2 e ®axa WICK 4X4 (L = 350)
15 014760622 | 1|7+ k229595 SET SCREW, SOCKET (CP) SM5.95
16 152678001 1resrantysy SHUTTLE HOOK ADJUST STUD
? 17 081003670 | 1oy > spPw3 O RING, PW3
18 048080342 | 1|+ x7Es RETAINING RING, E8
15 16 17 19 152681201 | 1|rK5 15— DRIVER
20 018501422 1|7+ #E I bsx14 BOLT, SOCKET M5X14
21 B3 1r4n= LARGE SHUTTLE HOOK
22 % 1#nn= INNER ROTARY HOOK
23 120438001 1zuvxes DOWEL PIN
24 159610201 1|#£ELr—223A BOBBIN CASE ASSY (A)
24-1 154339001 1#ELr—273958% TENSION SPRING
24-2 154341001 1#esr—21229 SCREW
24-3 159612001 ML P LT BOBBIN TENSION SPRING
25 159613001 1xes BOBBIN
=
(@]
O
()
-
(D)
(D)
v
=]
[
(@)
=
©
5 1 a
; -
(@]
>
©
Q
(¢D)
|
o
118-Z30-305 E 118-Z30-305
e
L

-16-



. #8 mR /M B8{R / Lubrication / Schmierung / Lubrification / Lubricacion

G . ¥5;mB/RB{R / Lubrication / Schmierung / Lubrification / Lubricacién

A7

REF.NO. CODE Q'TY Er x4 NAME OF PARTS RM|
1 152948001 1A 1KY p=F OIL WINDOW
2 507333001 1 F 1T Fisq4Ts OIL FEEDING PIPE (S)
3 S07456000 1|lE==Fa-7 OIL TUBE (L= 160)
4 148738000 1|73 EE WICK
5 107149001 HHzzwur FELT
6 $37983001 M PrE=LES L & WICK SUPPORT
7 062680612 1|+~ 24.37-30%6 SCREW, PAN SM4.37-40X6
8 025680232 1|eZ¥H2xFara37 WASHER, PLAIN SM4.37
9 028680242 1[/82 ¥4 22437 WASHER, SPRING 2 SM4.37
10 510478000 1|1QY K% 2T0b FELT
1 11 $34986000 1lEznFa2—-7 OILTUBE (L= 135)
& 12 153920001 1|7 S EE4xa WICK 4X4 (L = 300)
5 441210 9 13 107149001 1|7z b FELT
14 $21527001 1|FrErfaayyT WICK SUPPORT
15 $10162201 1|INUKESEESYHT WICK SUPPORT
16 060670512 11784 > F357-40X5 SCREW, BIND SM3.57-40X5
17 $37984000 {lEznFa-7F OIL TUBE
18 $18093100 1|7 2 £%4x4 WICK 4X4
19 153562001 1le523E% FLAT WICK (L = 150)
20 151927001 1Mo5vyF72T0b CLUTCH FELT
21 104567001 1|7:ex44x WICK SUPPORT
22 159565000 1% 2 EE2.5X150 WICK (L= 150)
23 $37985000 1| A4 7H# 7Tt FELT
24 $37986000 1E=z=nFa-7 OIL TUBE
25 $18093100 1|7 3 e Eaxa WICK 4X4
26 145547001 1Fa-F&xr4d TUBE HOLDER
27 062670512 1]+~ 2357-40%5 SCREW, PAN SM3.57-40X5
28 $37987001 1oav9%aayyT FELT SUPPORT
29 $37988000 11245 9%2927T0 b FELT
30 062680612 1|+ ~24.37-40X6 SCREW, PAN SM4.37-40X6
31 $09043000 1l7zub FELT
1 32 152948001 HATALEY rTF OIL WINDOW
34 $34983000 1lEznFa-7 OILTUBE (L= 160)
= 35 $34986000 1|lEznFa-7 OIL TUBE (L= 135)
( 36 $34982000 1leznsa-7 OILTUBE (L=70)
37 153920001 1|7 2 EEaxa WICK 4X4 (L = 300)
38 152969001 1la-F#yIH 2 CORD SUPPORT
39 062670512 1|+~ 2357-40X5 SCREW, PAN SM3.57-40X5
40 148738000 1173e% WICK
41 148738000 1|173E% WICK
42 152956001 o 1|7 3 EEaxa WICK 4X4 (L = 500)
44 228475000 5 3|7y vyt F1.9%80 BINDER
@)
(o))
®
(<}
(B}
L~
(]
c
@)
&
©
A
1S
-
©
=
b}
=
118-230-350 g 118-230-350
LT

-18-




H . & > B{& / Threading mechanism / Fadenfuhrungsvorrichtung / Mécanisme de I'enfilage /

Mecanismo del enhebrado

H . %i& > B{% / Threading mechanism / Fadenfiihrungsvorrichtung / Mécanisme de |'enfilage /

Mecanismo del enhebrado
REF.NO. CODE |qQTy ErAq NAME OF PARTS [Rm
1 152869001 1P—n1br3s ARM THREAD GUIDE
2 062710612 1{#~2476-32x6 SCREW, PAN SM4.76-32X6
3 152870001 17—nqgtns ARM THREAD GUIDE
4 062670612 1|+~ 2357-40X6 SCREW, PAN SM3.57-40X6
5 113316001 HP—bLqbPora ARM THREAD GUIDE
6 060670612 1]/31 > F357-40X6 SCREW, BIND SM3.57-40X6
7 159224001 17—6q1trns ARM THREAD GUIDE
8 152872001 114 rFaHo 41 TENSION BRACKET
9 114294001 1lour¥ ORING
10 X 11k rYRR SPRING
1 100400000 11 ranxE PIN
P 12 100398001 11 rFasoEy TENSION STUD
13 100136001 RS =P A TENSION NUT
g——m 14 X 1 rFam vz TENSION SPRING
15 159805001 1|1 rFIn o454 TENSION DISC PRESSER
28 —@ ‘*‘b“ 30 16 145446001 | 2| +F39 %5 TENSION DISC
@——— 29 17 100402004 | 1| b x %357 SET SCREW, SM3.57
18 103950003 1|k X %9595 SET SCREW, SM5.95
19 115186001 1Hoaq hFam ok MAIN THREAD TENSION STUD
20 100136001 1A rFIHVFY b TENSION NUT
21 115188001 HWoaqrFan Kz TENSION SPRING
22 145446001 204 b 73 V4S5 TENSION DISC
23 152889001 1139 x4 rns THREAD RETAINER
24 062670612 2|+~ 1357-40X6 SCREW, PAN SM3.57-40X6
26 152891001 1nu%m 22000 b T7oF1 NEEDLE BAR BUSH (D) THREAD GUIDE
<#7 Y 3>¥—/OPTION PARTS >
27 152881001 IS R NEEDLE COOLER ASSY
28 014680622 1|7+ b 2358377 K3 SET SCREW, SOCKET (CP) SM4.37
29 152883000 17T r8xIss FELT 8X15.5
30 152884001 1lzdL 11 rn8 NEEDLE COOLER THREAD GUIDE
31 062670412 1|+ ~2357-40X4 SCREW, PAN SM3.57-40X4
<F = L. *)+ X FB/FORDENIM, KNITTED MATERIALS >
25-1 | 152890001 | 1|ruUsks 1 b7+ 1A | NEEDLE BAR THREAD GUIDE (A)
<1 BB FH/FOR ORDINARY MATERIALS >
25-2 541222001 IRVE LAY PPt NEEDLE BAR THREAD GUIDE (B)
=
(@]
@)
(]
S
H <FZ A AUTAIDENIM <¥HR / ORDINARY 8
b KNITTED MATERIALS > MATERIALS> =
©
C
=
25-1 25-2 ©
(@)
G—
(@]
b
o
8
(¢D)
<
118-230-401 g 118-230-401
T




. %%P{% / Bobbin winder mechanism /Spuler/ Mécanisme du bobineur/Mecanismo del

devanador de la canilla

J. %#%[R81% / Bobbin winder mechanism /Spuler/Mécanisme du bobineur/Mecanismo del
devanador de la canilla

REF.NO. CODE [q'1v o XA NAME OF PARTS RMY
1-1 $37991009 | 1|977% TOP COVER
§_2 &—3 g_z 1-2 $37992000 | 1|crvxsF BOBBIN WINDER ARM
4 1-3 $37993000 | 1|1%/5% PLATE SPRING
S—4 S— &—4 1-4 048100142 | 1|k x7¥23a%ci0 RETAINING RING, C10
1-5 $37994001 | 1|1 rv%v sy BOBBIN WINDER CLAW STUD
= 1-6 $37995001 | 1|®E> 4%z BOBBIN PRESSER
, g5 1-20 i 1-7 014679320 | 1|7+ b x %3577 %3 SET SCREW, SOCKET (CP) M3.57
1-23_@ 1-8 $37996001 | 1[4 rv %Y x BOBBIN WINDER CLAW
1-9 014680622 | 1|7+ hx2T4377%3 SET SCREW, SOCKET (CP) SM4.37
iLis 1-10 048050342 | 1|k x7Es RETAINING RING, E5
-2 1-11 $37997001 | 1|1 rv%vs BOBBIN WINDER SHAFT
! 1-12 154528001 | 1|1 rv%o0v BOBBIN WINDER WHEEL
L—1-10 1-22@ 1-13 120448001 | 1|347 RUBBER RING
1-6 1-1 1-14 120990001 | 2|72vv*kx2va37 SET SCREW, SM4.37
—1- 1-15 $10174000 | 1|xavarss DUST GUARD PLATE
1-19 1-16 $37998001 IEGNEE P13 SPRING
‘ _ 1-17 152938001 | 1|x=z KNIFE
D | 1-18 1-17 | 1-18 062680512 1|+ ~2437-40X5 SCREW, PAN SM4.37-40X5
-4 —§ 1-19 159574101 | 1|1 rFam %y TENSION STUD
1-20 100136001 | 1|1 rF3vo+v b TENSION NUT
1-21 144110001 | 1|>&n—s54 bFIH L5 THREAD TENSION ADJUST SPRING
1-22 145446001 | 2|1 +F393¥%5 TENSION DISC
1-23 144105000 | 1|F39onszxoTHsz FLANGE WASHER, TENSION SPRING
1-24 021680202 | 1{#v r2v 2437 NUT, 2 SM4.37
1-25 141590001 | 1|4+ b4 &Y THREADING BAR (U)
1-26 100022004 | 2|+ k595 NUT, SM5.95
1-27 025680232 | 1|e5%#2F 29437 WASHER, PLAIN SM4.37
2 062681212 2|+ ~1437-40X12 SCREW, PAN SM4.37-40X12
3 062680812 | 1|3 ~=437-40x8 SCREW, PAN SM4.37-40X8
4 025680232 | 3|e5¥##272%437 WASHER, PLAIN SM4.37
5 $10176000 | 1|1 rv%7 -V BOBBIN WINDER PULLEY
6 014760622 | 2|7+ xx¥595 SET SCREW, SOCKET (CP) SM5.95
1-16
o
®)
D
1=2 D
o
F >
> -3 2
=
< 1-14
1-12 & ©
— al
5
@
=}
(D)
=
118-230-402 g 118-230-402
L

21-

3%




K. %tV Bf% / Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de

coupe-fil / Mecanismo de la cortadura de hiros

won
=N
on
on
—e
on
ra
L=
3

& 40 36

K. %)V B8{% / Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de
coupe-fil / Mecanismo de la cortadura de hiros

23

118-230-403

24-

REF.NO. CODE |qQTY £y X o NAME OF PARTS RMY
1 $38001001 11 rxuna THREAD TRIMMER CAM
2 014770622 2[7+ r 226357 %R SET SCREW, SOCKET (CP) SM6.35
3 $38002001 HYL/4E YUY T2 SOLENOID SET PLATE
4 060680712 2{/81 > K 437-40X7 SCREW, BIND SM4.37-40X7
5 154599000 1vLsq1kgyvay SOLENOID CUSHION
6 502652001 1|¥##% WASHER
7 523836001 1yL/1RLI=23 SOLENOID LEVER ASSY
7-1 $02654001 1lvrsq kL= SOLENOID LEVER
7-2 014680622 17+ r 228370 %3 SET SCREW, SOCKET (CP) SM4.37
8 $38003001 1o EoLis=—tyLs8— PUSHING LEVER DRIVING LEVER
9 145478101 1427476 SHOULDER SCREW, SM4.76
10 $38004001 1|2 K9 Lss—2 kY% (7 —%>1) | DRIVING LEVER STOPPER (MARK 1)
10 $38004002 1|9 FyLiX=2 p 7t (7 —%>2) | DRIVING LEVER STOPPER (MARK2)
10 $38004003 17 Ky Li—2 p Y2t (7 —%>3) |DRIVING LEVER STOPPER (MARK3)
11 018681022 2|7+ #0 ra37x10 BOLT, SOCKET SM4.37X10
12 025680132 2les¥H%va3%a37 WASHER, PLAINS 4.37
13 159905001 HrAR4Famev2y ADJUST SCREW
14 106147002 1| r7.94 NUT, SM7.94
15 $38005001 1o EyL—For1Sy DRIVING LEVER SHAFT
16 231071001 1| % 2 n8x1s BUSH 8X15
17 117934009 1x75€> OIL CAP
18 510189001 1o Em T2 ERVIE SPRING
19 048070342 2| b x7E7 RETAINING RING, E7
20 154596000 IEE S DE VA= % b CUSHION
21 $38006001 11 k%2 FY L= 3 THREAD TRIMMER DRIVING LEVER ASSY
211 $38007001 11 rxU2 Eo L= THREAD TRIMMER DRIVING LEVER
21-2 153597001 Hosq rg5xn5— LOWER THREAD RETAINER COLLAR
21-3 $30033001 114> %357 SHOULDER SCREW, SM3.57
21-4 148813001 2{¥ 42 WASHER
21-5 106129002 1|+ k357 NUT, SM3.57
21-6 028350242 18 x¥H %235 WASHER, SPRING 2-3.5
22 014770622 1|7+ kx26350 %3 SET SCREW, SOCKET (CP) SM6.35
23 $02354001 MEESE L PE 7 STUD SCREW (B)
24 100022005 1|+ k595 NUT, SM5.95
25 $38008001 B DI=PAT THREAD TRIMMER ROD ASSY
25-1 $38009001 14 20DV F THREAD TRIMMER ROD
25-2 $07512001 HEESE LTI TN ROUND JOINT (R) ASSY
25-3 100022005 1|+ k595 NUT, SM5.95
26 110233001 1|#>2va76 STUD SCREW 4.76
27 110161004 1|3 raze NUT, SM4.76
28 109893002 [~ 1|¥#H % WASHER
29 $38010001 |5 1[4 rxUL/t— THREAD TRIMMER LEVER
30 510195001 [O 1|1 rFULIS=T Y LEVER SHAFT
31 110367001 [0 1|##% WASHER, PLAIN SPECIAL 8
32 048060342 [C 1|k x7E6 RETAINING RING, E6
33 014760622 8 1|7+ k2 %¥595 SET SCREW, SOCKET (CP) SM5.95
34 $38011001 | 1|1 rxUE K I/5% THREAD TRIMMER RETURN SPRING
35 158940001 (o 1|<x# ¥ SPRING HOOK
36 110233001 g EPEPTS STUD SCREW 4.76
37 110161004 (= 1|+ pa76 NUT, SM4.76
38 153484001 |C 1|# #2476 WASHER, PLAIN SM4.76
39 025680232 |0 1|eS¥HxF194a37 WASHER, PLAIN SM4.37
40 $38012001 |- 1|LehrLii—23 CONNECTING ROD LEVER ASSY
41 $10202101 |© 1|Leh -4 CONNECTING ROD LEVER SHAFT
42 014680422 | 1|7+ + x 3 Y4374 %3 SET SCREW, SOCKET (CP) SM4.37
43 538015001 | 1{ny 1% NEEDLE PLATE
44 $38016001 [= 1|1 rxuLone THREAD TRIMMER CONNECTING ROD
46 $10208001 |y 1|1 KF2nBHT=04 WASHERT=0.4
- 118-230-403
=
o
L



K. %4t) ") B8f& / Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de

coupe-fil / Mecanismo de la cortadura de hiros

K. %)) B3R / Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de

coupe-fil / Mecanismo de la cortadura de hiros

.25-

118-Z30-403

-26-

REF.NO. CODE  |qQTY E>Xq NAME OF PARTS RM
46 510208002 11 KINnh>¥ T=05 WASHERT=0.5
46 $10208003 | 1|4 K9/An>+ T=06 WASHERT=0.6
47 S00705001 | 1[4 Fonns- MOVABLE COLLAR
48 $10209101 | 1{>x %437 SCREW 4.37
49 $10210101 | 1[aF1, FIXED KNIFE
50 111140002 | 2|vxxv238 SCREW, SM2.38
51 100032004 | 2|%5 %437 SCREW, FLAT SM4.37
52 153208002 | 2|>x%*v437 SCREW, SM4.37
53 X 1hurr1z NEEDLE HOLE PLATE
54 100360003 | 2|#5xv238 SCREW, FLAT SM2.38
55 228475000 | 1|7Y v 75> F1.9X80 BINDER
<B430E,B433E>
45 | $10205001 | 1|1 K9ns 3 | MOVABLE KNIFE ASSY
<B431E>
45 540934001 | 1|1 K9y 3 MOVABLE KNIFE (L) ASSY
8_
o
@)
[}
=
o
[}
Z
=
c
o
S
o
o
i
o
e
S
Q
)
= 118-230-403
S
o
T



L. ¥ x B3fR / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil /

Mecanismo de la mordaza para hilo

Mecanismo de la mordaza para hilo

L. s%#F % B3R / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil /

REF.NO. CODE  [qQTy Es A4 NAME OF PARTS R
1 $38031001 [ 1|1 ranxovE TENSION RELEASE ROD
2 145478101 | 2|#> 2476 SHOULDER SCREW, SM4.76
3 $38032001 | 1{1 hzAAL/S- TENSION RELEASE LEVER
4 145474101 | 1|#4z7rL8-7 PRESSER BAR LIFTER LEVER SHAFT
5 $01998001 [ 1|7avv#rxxv3s7 SET SCREW, SM3.57
6 $38033001 | 1[»5-13 COLLAR 13
7 048040342 | 2| r x 74 RETAINING RING, E4
8 109763002 | 1|¥#% WASHER
9 145475101 | 1|# 4T 75 L=/ SPRING
10 $31006001 | 1|4z 7452 PRESSER BAR LIFTER LEVER
11 062351216 | 1|#~235x12 SCREW, PAN M3.5X 12
9 8 7 12 102707001 | 1|##2 WASHER
13 $31952001 | 1|#4x74595>% PRESSER BAR LIFTER CRANK
14 $10239001 | 1|1 rznx#s TENSION RELEASE BAR
@
118-Z30-406 118-230-406
M. $HIEMRHZRRAMR / Synchronizer / Synchronisator / Synchronisateur / Sincronizador M. $HEIEBI&H2RERAR / Synchronizer / Synchronisator / Synchronisateur / Sincronizador
REF.NO. CODE _ |Q'TY EX XA NAME OF PARTS RMY
1 $38072101 | 1|o>smrs4ss SYNCRONIZER ASSY
2 062400806 | 2|+~7axs SCREW, PAN M4X8
3 $38080001 | 1|hussvsvsss NEEDLE DOWN MAGNET ASSY
4 $38082001 | 2[{nuwIvivsos NEEDLE UP MAGNET ASSY
5 062681412 |  3|>~2437-40x14 SCREW, PAN SM4.37-40X 14
5 6 025680132 | 3|e5¥Hxvavasr WASHER, PLAIN S 4.37
2
)
@)
)
=
@
o)
=
i
c
)
£
©
A
h—
S}
>
S
)
)
=
118-230-501 S 118-230-501
L

7



N1. 3> kB —JLFKy 2 ZABE{&/Control box mechanism /Schaltkasten / Mécanisme du
boitier de contréle / Mecanismo de la caja de controles N1. 3> hA—JLRy 7 XBHR/Control box mechanism /Schaltkasten / Mécanisme du
boitier de contréle / Mecanismo de la caja de controles
REFNO. | CODE [oTy| £ A4 ] NAME OF PARTS [Rw
<BA30E. B43SE> <B430E,B433E>
<BANE> 1 $38087009 1|#£v2223 BOX ASSY
[ A 1-1 538088009 | 1|74 ®yyx POWER SUPPLY BOX
| & 12 $38089009 Hxqso%50ruvsras MAIN P.C. BOARD MOUNTING PLATE
I : 1-3 $38090009 IREY VP EC LR PANEL MOUNTING ASSY
\_ 1-4 $38093000 1la-rar4z14 CORD PRESSER PLATE
T 1-5 0A5401206 | 2|++~+%% 34ax1208 SCREW, PAN (WASHER) M4X35DB
9 1-6 $38094100 | 1|pco7oE-%43 DC FAN MOTOR ASSY
l," —_—— 1-7 0A5403506 2|+ ~H¥ 4 34X35D8 SCREW, PAN (WASHER) M4X35DB
| = 1-8 0A5400806 | 1|++~#% 34axsDB SCREW, PAN (WASHER) M4X8DB
| 1-9 0A5401206 | 1|++~#% 3ax1208 SCREW, PAN (WASHER) M4X35DB
l 1-10 021400206 | 4|2v2+v ra NUT, 2 M4
o i 1-11 $38095001 BT P NP POWER SUPPLY CIRCUIT BOARD ASSY
10 1-11-1 $38200000 2 |MOSFET25K1938 MOSFET25K 1938
1-11-2 232384001 1|s7 7 v /iDsAa362mA SURGE ABSORBER
1-11-3 538201000 2(/31) 22 v14D471 VARISTOR
{iafiss 1-11-4 508030000 | 2|Gkx-=xsAFB G FUSE (SAFB)
1-11-5 157219000 | 2(#>Ea-=x5aD FUSE 5A-D
1-12 $38102001 eI NOTH PANEL CIRCUIT BOARD ASSY
{121 $30260002 |  3|swop1-100 SWDP1-100
1-26 1-12-2 $30260003 | 1|swbpi-100 SWDP1-100
&)W 1-12-3 U16693000 | 1|pipz 1 #Dss808-1 DIP SWITCH:DS5808-1
- 1-12-4 $30280000 1|7 % —PKB24SPC36 BUZZER PKB24SPC36
1-3-® 2 | | T - 1-12-5 $38104000 1|x > 23— 4 EVQVEMFO1 ENCODER EVQVEMFO1
( _______ Iy ) ]_11_4’_‘~]]_3 1-13 S02907000 1 '9“73': o DIAL
1-12-21-12-11-12 -4%—1-12 - 1-14 $38105000 1177 hswa—K73 FOOT SW CORD ASSY
| 1-15 $38106000 RS = PANEL CABLE ASSY
| [, 1-16 $38107000 11€¢1¥37>4>a-F CONTROL POWER SUPPLY CORD
| . 1-17 538108000 1|E—8Fo4ra-F MOTOR POWER SUPPLY CORD
I % 1-18 $38109000 1|#=bForra—F GATE POWER SUPPLY CORD
| 1-19 $38110000 1|PERa— K PER CORD
1-20 $11949000 | 2|da7vya RUBBER BUSH
[ 1-12-5 1-12-3 1-21 S00554000 | 16|##— F6NS SUPPORT 6NS
~N—————— 1-22 $38111000 1|4%—r6s SUPPORT 65
<3/ 200V,220V / 6 <3 415V.380V / P 1-23 0A4300605 4|+ F~H % 33X6DA SCREW, PAN (WASHER) M3X6DA
THAEE-PHASE 200.2200> 4-2 . THREE PHASE 415V.380V> 4 -3 o1 1-24 150357001 | 1|a-K75>713 CORD CLAMP (13-1)
2.1 1 e 1-25 S09141000 | 2|a-FK#5> 716l CORD CLAMP (16-L)
i 1-26 008400604 | 12|+ + 5z 24x6 SCREW, TRUSS M4X6
1-27 $38116000 HEL PP FRAGMENT PROTECTOR NET
10 $38131000 1|PROME~% % 3 PROM MOTOR ASSY
10-1 $38143000 1|CMOSLSI27C512 CMOSLSI27C512
11 228475000 | 8|4V v 75> K1.9%80 BINDER
12 $16568000 6 1|2 %% £3191-03R1 CONNECTOR (3191-03R1)
c@ <B430E> >
& 9 538130000 | 1|PROME 1 ¥37 3 PROM CONTROL ASSY
3-1 9-1 §38143000 | 1|cMostsi27Cs12 CMOSLSI27C512
N ; rfég\ézps;?:sje 220V,230V> %
i C
(@]
-
©
N
S
>
©
=
c
118-230-502 =
o 118-230-502
-29- L




N1.

a2 hA—JLRy 7 A%/ Control box mechanism / Schaltkasten / Mécanisme du

boitier de contrdle / Mecanismo de la caja de controles

N1. 3> bhE—JKy 7 X%/ Control box mechanism / Schaltkasten / Mécanisme du

boitier de contréle / Mecanismo de la caja de controles

<B430E . B433E>

<B430E>

P

=3

r p
| !
| |
I )

T—-_....—_f

T~
[ |[w,
| |w,
| 2
|

| 1-12-5 1-12-3

\-.] ______

<32 200V,220V /
THREE-PHASE 200V 220V >

<33/ 415v.380V / E
THREE-PHASE 415V.380vV > 4 -3 7

<H ) 220V.230V /
SINGLE-PHASE 220V, 230V >

<&/ 230V | SINGLE-PHASE 230V >

#ﬁbl
-

118-Z30-502

REFNO. | CODE |[qTv| ELxo | NAME OF PARTS IRV
<B430E,B433E>
<#F v XV ™% I A3 Y /FORPOWERSUPPLY BOX ASSY (A)>
<1 > v ™ 200V,220V/THREE-PHASE 200V,220V >
2-1 538112001 1|7o 7o swo 3 A POWER SUPPLY SW ASSY (A)
3-1 $38121000 I E Y A MOTOR CABLE
4-1 538123000 | 1|acNz 22273 ACIN CONNECTOR ASSY
<Ky A7 IB37/FORPOWERSUPPLY BOX ASSY (B) >
<& > ™ 100V/SINGLE-PHASE 100V >
2-2 $38114000 | 1|54 >sw¥ 38 POWER SUPPLY SW ASSY (B)
341 $38121000 1E-24r-T04s3 MOTOR CABLE
4-2 $38124000 1[ashs b5 2823 CONVERTION TRANSFORMER (B) ASSY
5 052501205 | 4|#~=2/52E£55x12 SCREW, PAN (S/P WASHER) M5X12
6 021500205 | 4|222% ks NUT, 2 M5
7 025050235 | 4|e54¥#Hz2Fams WASHER, PLAIN M 5
<Hy o XY™ 3C1,C23 Y /FORPOWERSUPPLY BOX ASSY (C1), (C2)>
< > %415V, 380V/THREE-PHASE 415V, 380V >
2-3 $38117000 | 1|54 >sw 3¢ POWER SUPPLY SW ASSY (C)
31 $38121000 | 1|®E—%4—-F1L% 3 MOTOR CABLE
4-3 $38127000 1|Ashr b5 2C53 CONVERTION TRANSFORMER (C) ASSY
5 052501205 | 4|#~2/¢2 E35x12 SCREW, PAN (S/P WASHER) M5X12
6 021500205 | 4|2224Y ks NUT, 2 M5
7 025050235 | 4|le>4#2F29s WASHER, PLAIN M 5
<# .y XY™ 3ID3 Y/FORPOWERSUPPLY BOX ASSY (D)>
<4 > 220V, 230V/SINGLE-PHASE 220V, 230V >
2-4 $38112002 157> 7o swy 3a POWER SUPPLY SW ASSY (A)
3-1 $38121000 | E Y MOTOR CABLE
4-1 $38123000 1lacina x4 3 ACIN CONNECTOR ASSY
<H w7 XV IE3I/FORPOWER SUPPLY BOX ASSY (E)>
< >V 400V/THREE-PHASE 400V >
2-5 $38120000 | 1|7 #>iNa—FE POWER SUPPLY IN CORD (E)
322 $38122000 | 1|E-24-JnEs s MOTOR CABLE (E) ASSY
4-3 $38127000 | 1|~Ar#> b3 2093 CONVERTION TRANSFORMER (C) ASSY
5 052501205 | 4|+ ~3/82E35x12 SCREW, PAN (S/P WASHER) M5X 12
6 021500205 412324+ b5 NUT, 2 M5
7 025050235 | 4les##xF295 WASHER, PLAIN M 5
<H w2 AV ™% 3IF3Y/FORPOWER SUPPLY BOX ASSY (F)>
<4 >/ ™ 230V/SINGLE-PHASE 230V >
2-6 38113000 1|7>#2Na-Fa POWER SUPPLY IN CORD (A)
3-2 $38122000 1e-2r-JNE7 3 MOTOR CABLE (E) ASSY
4-1 $38123000 1lacnazs 243 ACIN CONNECTOR ASSY
¥ 2 4 L JPOWER sogﬂcs 3— K/CODE eEXAq NAME OF PARTS
# > ¥ [THREE-PAASE , . < POWER SUPPLY
zoov,zzovi#g $38192009 Ky PAVGIIA BOX ASSY (A)
D
2 >/ "7 SINGLE-PHASH . i = POWER SUPPLY
100V 2 $38193009 HyHPAvrHo 38 BOX ASSY (B)
+# >/ ¥ [THREE-PHASE 922U 23 | POWERSUPPLY
415V g $38194009 1 BOX ASSY (C1)
# > v 5 [THREE-PHASE Kyg2AUHY 2 POWER SUPPLY
380V 538210009 C2 BOX ASSY (C2)
£ > % SINGLE-PHAS® . . " POWER SUPPLY
220V, 230V ? $38195009 By AUI2 3D BOX ASSY (D)
# > v [THREE-PRASE . . 5 POWER SUPPLY
Ml FEA $38196009 | #»72v 5o 3| PORERSOPR
2 2 77 SINGLE-PHASE : g % POWER SUPPLY
230V $38173009 Ky P AVIT3F BOX ASSY (F)
| [l |
L 118-230-502

-32-




N2.

boitier de contréle / Mecanismo de la caja de controles

O rAa—=JLAE w2 AB%R / Control box mechanism / Schaltkasten / Mécanisme du

N2. > k=LK vy 9 2%/ Control box mechanism / Schaltkasten / Mécanisme du

boitier de contréle / Mecanismo de la caja de controles

<3'/7 200V,220V /
THREE-PHASE 200V.220V >

<3777 415V.380V /
THREE-PHASE 415V.380v > 4 -3

<& )T 220V,230V /
SINGLE-PHASE 220V.230V >

< ¥/ 230V / SINGLE-PHASE 230V >

2-6 4-1
e
&>
-

118-Z230-502

34-

REFNO. | CODE |[qQTy| £ XA NAME OF PARTS Rt
<B431E>
1 S41080009 1%V 248314 % BOX 431 ASSY
1-1 538088009 1WForefysy R POWER SUPPLY BOX
1-2 $38089009 RSV VAN SRR, & & MAIN P.C. BOARD MOUNTING PLATE
1-3 $38090009 LR TAE- N RVRVE, & - K783 PANEL MOUNTING ASSY
1-4 538093000 HEE R CORD PRESSER PLATE
1-5 0A5401206 2(+F~XH¥ 2 24X12DB SCREW, PAN (WASHER) M4X35DB
1-6 538094000 1|DC727>E—424 % DC FAN MOTOR ASSY
1-7 0A5403506 2| +F+~XH % 34X35DB SCREW, PAN (WASHER) M4X35DB
1-8 0A5400806 1|+~ % 24ax808 SCREW, PAN (WASHER) M4X8DB
1-9 0A5401206 1]+ ~4¥% 24x12DB SCREW, PAN (WASHER) M4X35DB
1-10 021400206 4122+ a4 NUT, 2 M4
1-11 $38095001 B2 VR AP POWER SUPPLY CIRCUIT BOARD ASSY
1-11-1 $38200000 2 |MOSFET25K1938 MOSFET25K 1938
1-11-2 232384001 1|s7 7w /iDsA362MA SURGE ABSORBER
1-11-3 $38201000 2[5 X2 Vv14D4AT1 VARISTOR
1-11-4 508030000 2|Gk 31— XSAFB G FUSE (S5AFB)
1-11-5 157219000 2|7 k31— X5A-D FUSE 5A-D
1-12 $38102001 1R VA SI'E VASTE, S PANEL CIRCUIT BOARD ASSY
1-12-1 $30260002 3|swDP1-100 SWDP1-100
1-12-2 $30260003 1|swDP1-100 SWDP1-100
1-12-3 U16693000 1|DIPR 1 Y #DS55808-1 DIP SWITCH:DSS808-1
1-12-4 $30280000 1|7 ¥ —PKB24SPC36 BUZZER PKB245PC36
1-12-5 $38104000 1|z > a— 4 EVQVEMFO1 ENCODER EVQVEMFO1
1-13 S$02907000 HEES DIAL
1-14 $41102000 1|7 psWa—FK43147 3 FOOT SW CORD 431 ASSY
1-15 $38106000 L RPAE DIV et 5 PANEL CABLE ASSY
1-16 $38107000 1t ¥3F 4 ra-F CONTROL POWER SUPPLY CORD
1-17 $38108000 1| E—2F>4>a-F MOTOR POWER SUPPLY CORD
1-18 $38109000 1Wor—-bFoFra-F GATE POWER SUPPLY CORD
1-19 $38110000 1{PERT—F PER CORD
1-20 $11949000 2|FaFvva RUBBER BUSH
1-21 $00554000 16|44 — h6NS SUPPORT 6NS
1-22 538111000 1| F—r6s SUPPORT 6S
1-23 0A4300605 4| ++~H 7 X3X6DA SCREW, PAN (WASHER) M3X6DA
1-24 150357001 fla—-rkv35>713 CORD CLAMP (13-L)
1-25 $09141000 2|a-K23>F16L CORD CLAMP (16-L)
1-26 008400604 | 12|+ + 3 224ax6 SCREW, TRUSS M4X6
1-27 $38116000 1|F£EH o773 FRAGMENT PROTECTOR NET
9 $41101000 1|PROME A ¥3 4317 3 PROM CONTROL 431 ASSY
9-1 $38143000 Q_1 CMOSLSI27C512 CMOSLSI27C512
10 $38131000 51 PROME—4% 7 3 PROM MOTOR ASSY
10-1 $38143000 01 CMOSLSI27C512 CMOSLSI27C512
11 228475000 | ,8|7 vV /1> F1.9X80 BINDER
12 516568000 | 51|32 % 7 #3191-03R1 CONNECTOR (3191-03R1)
o
prd
o
c
@)
-
©
o
©
-
©
Q
(e}
<
=
o 118-Z30-502
LL




N2.

a2 hA—IKy 2 ZAB1& / Control box mechanism / Schaltkasten / Mécanisme du

boitier de contréle / Mecanismo de la caja de controles

N2. > hO—=JbKwy 2 A%/ Control box mechanism /Schaltkasten / Mécanisme du

boitier de contrdéle / Mecanismo de la caja de controles

<37 200V,220V /

THREE-PHASE 200V.220v>

<H L) 220V.230V /

SINGLE-PHASE 220V.230V>

<& ') 77 230V / SINGLE-PHASE 230V >

éa@?“
=7,

-35-

118-Z30-502

REFNO. | CODE |q1v| ELAq | NAME OF PARTS R
<B431E>
<K 2 XY Y% I A3 /FORPOWERSUPPLY BOX ASSY (A)>
<> ™ 200V,220V/THREE-PHASE 200V,220V >
2-1 $41099001 1|7o#oswaztas 3 POWER SUPPLY SW (431A) ASSY
3-1 $38121000 1E-24-F0%73 MOTOR CABLE
4-1 $38123000 1lacnaz 2223 ACIN CONNECTOR ASSY
<Ky ¥ ZY™%Y IB3H/FORPOWERSUPPLY BOX ASSY (B)>
<4 >/ ™ 100V/SINGLE-PHASE 100V >
2-2 $38114000 1|52 75wz 38 POWER SUPPLY SW ASSY (B)
3-1 $38121000 1®-24-70%3 MOTOR CABLE
4-2 $38124000 1favhr b5 2873 CONVERTION TRANSFORMER (B) ASSY
5 052501205 | 4|+~2/txk35x12 SCREW, PAN (S/P WASHER) M5X 12
6 021500205 4233+ b5 NUT, 2 M5
7 025050235 | 4|eS##HxF2m5 WASHER, PLAIN M 5
<Ky 2V 3C1,C239/FORPOWER SUPPLY BOX ASSY (C1), (C2)>
<> %415V, 380V/THREE-PHASE 415V, 380V >
2-3 $38117000 1|l7o 72wz zc POWER SUPPLY SW ASSY (C)
3-1 $38121000 1®-—245-7073 MOTOR CABLE
4-3 $38127000 1Aarnr b3 2073 CONVERTION TRANSFORMER (C) ASSY
5 052501205 | 4|F+~2/8xE355x12 SCREW, PAN (S/P WASHER) M5X12
6 021500205 | 4|232+Y ks NUT, 2 M5
v 025050235 | 4|les##zxFa9s WASHER, PLAIN M 5
<Ky X% ID3A Y/FORPOWERSUPPLY BOX ASSY (D)>
<& > %220V, 230V/SINGLE-PHASE 220V, 230V >
2-4 $41099002 1|57 #oswa3ias 2 POWER SUPPLY SW (431A) ASSY
3-1 $38121000 HIE Y s S MOTOR CABLE
4-1 $38123000 1]acNa 2227 3 ACIN CONNECTOR ASSY
<# w2 V™% 2E QY /FORPOWER SUPPLY BOX ASSY (E)>
<# > ™ 400V/THREE-PHASE 400V >
2-5 $38120000 1|5 #FoiNa— FE POWER SUPPLY IN CORD (E)
3-2 $38122000 1|®—85—-FNEY 3 MOTOR CABLE (E) ASSY
4-3 538127000 1avhr b3o20y3 CONVERTION TRANSFORMER (C) ASSY
5 052501205 | 4|F+~a/5%k 55x12 SCREW, PAN (S/P WASHER) M5X12
6 021500205 | 4|2>23 Y ks NUT, 2 M5
7 025050235 | 4les¥#z52%s WASHER, PLAIN M 5
<K w2 XV ™% IF3 Y /FORPOWERSUPPLY BOX ASSY (F)>
<4 > ™ 230V/SINGLE-PHASE 230V >
2-6 S41100000 174> INa31A POWER SUPPLY IN CORD (431A)
3-2 $38122000 1|E—24-FNEY S MOTOR CABLE (E) ASSY
4-1 $38123000 | 1|lacNnzxs 243 ACIN CONNECTOR ASSY
?Pé’DIPOWERSO%CE d— F/CODE E XA NAME OF PARTS
# 3+ ™ [THREE-PHASE 541081009 Fys22U549 3 | POWERSUPPLY
2oov,zzov% 431A BOX ASSY (431A)
[¢D) » =
2 2 ™ SINGLE-PHASE Rl AV FYE POWER SUPPLY
v = 541082009 4318 BOX ASSY (431B)
4 >/ ™ ITHREE-PHASE #y s ZXUH23 | POWERSUPPLY
415V g 541083009 431C1 BOX ASSY (431C1)
# > v ™ [THREE-PHASE Fy2rAUSGH 3 POWER SUPPLY
380V 541084009 431C2 BOX ASSY (431C2)
gL ’DISINGLE-PHAE Ky Z2AUDT =% POWER SUPPLY
220V, 230V > 541085009 431D BOX ASSY (431D)
11°)
# >/ 9 [THREE-PHASE HyPAUY T3 POWER SUPPLY
400V @ 541086009 431E BOX ASSY (431E)
4 > % SINGLE-PH Ky P22V 32 POWER SUPPLY
230V ME 541087009 431F BOX ASSY (431F)
] o T 1
LL 118-Z230-502

-36-




. W|iE B3R / Power supply equipment mechanism / Stromversorgung / Mécanisme de
I’'equipment en alimentation électrique / Mecanismo del equipo de alimentacion de

P. TBESER / Power supply equipment mechanism / Stromversorgung / Mécanisme de
I'equipment en alimentation électrique / Mecanismo del equipo de alimentacién de

-38-

corriente corrient
REF.NO. CODE Q'TY EXq NAME OF PARTS RM
1 $38134000 TNV AE—8XT 2 X-PULSE MOTOR ASSY
2 $38136000 1| WAE-2YT7 2 Y-PULSE MOTOR ASSY
3 018401222 8|7+ K b ax12 BOLT, SOCKET M4X12
4 552907000 22— FHRILF#10 CORD HOLDER (10N)
5 052400806 2|F~NaNnxETZAXS SCREW, PAN (S/P WASHER) M4X8
7 062300412 41+ ~23x%4 SCREW, PAN M3X4
8 062300412 2|+ ~203xa SCREW, PAN M3X4
9 525907000 2|a— FRILH#9 CORD HOLDER (9N)
10 0A5401006 2| +F~XH4 34X10DB SCREW, PAN (WASHER) M4X10DB
1 152969001 I EE = CORD SUPPORT
12 062670512 1|+ ~33357-40X5 SCREW, PAN SM3.57-40X5
13-1 $38142000 HAyTvL /K23 PRESSER SOLENOID ASSY
13-2 $38144000 11 rxUYLIAFET THREAD TRIMMING SOLENOID ASSY
13-3 538146000 1|3 %7 %3191-04R CONNECTOR 3191-04R
13-4 538147000 1|v—-2F2-75 MARK TUBE 5
14 004501003 4| +4 3 25%X10 SCREW, FLAT M5X10
15 538148000 1{7-=2€21 GROUND WIRE 1
16 $38145000 1\7—2€>2 GROUND WIRE 2
17 052400806 11F~a/N%kE54X8 SCREW, PAN (S/P WASHER) M4X8
<#* 7 3>2/8—Y/OPTION PARTS >
30 $38048009 1|opfEy 7243 OP BOX ASSY
30-1 $38051000 1{opx/{> 7 % OP CIRCUIT BOARD ASSY
30-1-1 538056000 3|swWiB-15LMP2 SWJB-15LMP2
30-2 538053000 1joPFEY 7 AN—2 R OP BOX HARNESS
31 500480000 22— FHKRILA#5 CORD HOLDER (5N)
32 062681012 3|+ ~2437-40X10 SCREW, PAN SM4.37-40X10
<B430E,B433E>
6 538137000 1|rk 7973 HEAD SENSOR ASSY
6-1 $38138000 1|FrFotHXnN—2 2R HOME POSITION SENSOR X HARNESS
6-2 $38139000 B L PR S A PAT 4 HOME POSITION SENSOR Y HARNESS
6-3 $38140000 1A HN=3RZ SEWING CLAMP SENSOR HARNESS
<B431E>
6 $41177000 1rFEHa31 732 HEAD SENSOR 431 ASSY
6-1 $41178000 1|1 7Fo7ot-9X4317 2 HOME POSITION SENSOR X 431 ASSY
6-2 S41179000 1\ForFretyasn 7z HOME POSITION SENSOR Y 431 ASSY
6-3 $41180000 1|AHTELYNn—%24317 3 SEWING CLAMP SENSOR HARNESS 431 ASSY
=
@)
<#* 7 3 1i—"Y/OPTION PARTS > o
()
=
)
()
Z
=
c
(@)
&
©
()
e
o
-
©
—
)
=
118-230-515 g 118-230-515
L




Q. 7Y hEARBIMR/Printed circuit board mechanism/ Leiterplatten / Circuits imprimés/ Q. 7 hEARPIK /Printed circuit board mechanism/ Leiterplatten / Circuits imprimés /
Tableros de circuitos impresos Tableros de circuitos impresos
REF.NO. CODE |qQTy e AA NAME OF PARTS rRMVY
1 $38151001 EE T TAVT N MAIN CIRCUIT BOARD ASSY
1-1 $38154000 4|BIPICSLA4390 BIPICSLAA4390
1-2 538155000 3[MOSFET25K 1306 MQOSFET25K 1306
1-3 538164000 6|MOSFET25K1937 MOSFET25K 1937
1-4 $33849000 8|FRD7 L 1 D8LD20U FRD ARRAY D8LD20U
1-5 U32744000 1|DIPSWDSS5708 DIP SWITCH:DSS708
1-6 0A4301005 | 27|+F~¥ %7 23X10DA SCREW, PAN (S/P WASHER) M3X10
118-Z30-518 118-Z30-518

R . 8/ H &% / Power table / Motorgestell / Mécanisme du plateau de la machine / Mecanismo
de la mesa de la maquina

de la mesa de la maquina

R. BhH &M%k / Power table / Motorgestell / Mécanisme du plateau de la machine / Mecanismo

REF.NO. CODE |qQ'TY £ X4 NAME OF PARTS RVY
1 $38191000 | 1|%— 2 EMDBH0.4KkW7 3 MOTOR EMDBH 0.4KW ASSY
2 $10405000 | 1|t Aqf3vumE—2% TOTALLY ENCLOSED 3-PHASE MOTOR
o
(@]
@]
| D
)
(D)
(]
=
O
[
(@)
-
©
)
—
(@]
P
©
=
()]
=
118-230-652 S 118-230-652
LL

-30-

-40-



S1. B&ARBA{R / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale / S1. PEHRAS{R / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale /
Mecanismo del pedal Mecanismo del pedal
REF.NO. CODE Q'TY = NAME OF PARTS RI\?H
1 $38057101 1247 psSWEY b 2-STAGE FOOT SW SET
1-1 S38165101 1247V bsSW7 2 2-STAGE FOOT SW ASSY
1-1-1 $38166000 1|7V pRALS A FOOT PEDALSTAND
1-1-2 538167001 1|24 > swE> 2-STAGE SW PIN
1-1-3 048060142 1bxT¥935Ce RETAINING RING, C6
1-1-4 025060236 1\es¥HxF176 WASHER, PLAIN M 6
1-1-5 538168001 1\ 7Yav1i2 SPRING
1-1-6 S$38169101 1|7V rSWS 1 4B FOOT SW SUPPORT PLATE (B)
1-1-7 004400803 2{+¥5 x> axs SCREW, FLAT M4X8
1-1-8 $38170001 11 7Y pARFIL IR FOOT PEDAL SPRING
1-1-9 538171000 1|7 FSWHA—% A% 3 FOOT SW HARNESS ASSY
1-1-9-1 $38172000 17V bswin=3%2 FOOT SW HARNESS
1-1-9-2 $36260000 2121V FUXE KR SWITCH (VX) PIN BUTTON
1-1-10 062302506 2|+~ 3a3x2s SCREW, PAN M3X25
1-1-11 228475000 2|4y u 782 F1.9X80 BINDER
1-1-12 $38174000 17V bAREN FOOT PEDAL
1-1-13 S$38175001 G = PEDAL PROTECTION PLATE
1-1-14 $38176001 PSR 3 & S SWITCH SPRING
1-1-15 002300403 2| +F~1a3x4 SCREW, PAN M3X4
1-1-16 028030246 2|1\ FxHFH 223 WASHER, SPRING 2-3
1-1-17 025030236 2{eS¥H2xF273 WASHER, PLAIN M 3
1-1-18 S$38177001 12y hRENT S FOOT PEDAL SHAFT
1-1-19 048050346 2| F ATES RETAINING RING, E5
1-1-20 052400606 1|+~ EZ4X6 SCREW, PAN (S/P WASHER) M4X6
1-1-21 117936001 412758 OIL CAP
1-1-22 $38180000 1[2%2 21721691 CONNECTOR 172169-1
1-1-23 $36682000 = A Vi CONNECTOR CAP
1-1-24 $38059000 2|14 0xy FNGT9F GROMMET NG79F
1-2 538178101 1|7V psSWEI142A FOOT SW SUPPORT PLATE (A)
1-3 538179101 1|7 bswii14cC FOOT SW SUPPORT PLATE (C)
1-4 018082536 2|7+ I b 8X25 BOLT, SOCKET M8X25
1-5 028080246 218x¥H 228 WASHER, SPRING 2-8
1-6 025080236 2|eSH¥H2xFa8 WASHER, PLAINM 8
1-7 018501036 2|7+ F I k5X10 BOLT, SOCKET M5X10
1-8 028050246 21 x¥H %25 WASHER, SPRING 2-5
1-9 025050236 2|leSHHxFay-5 WASHER, PLAINM 5
1-10 018401236 2|7+ HI baxi12 BOLT, SOCKET M4X12
1-11 028040246 21 x4 4224 WASHER, SPRING 2-4
1-12 025040236 2|l ¥HxFa4 WASHER, PLAINM 4
1-13 144749001 1[®xV 27240 POLYETHYLENE BAG

-41-

118-230-651

From [the Tibrary of. Diamond Needie Corp

-42-

118-Z30-651



S2.

FEHR (% / Foot switch pedal mechanism / FuBbetéatigung / Mécanisme de la pédale /

Mecanismo del pedal

S2. P&#RBA{R / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale /
Mecanismo del pedal

REF.NO. CODE Q'TY ELXAq NAME OF PARTS RVA
$38058101 1zLoRgn€ey b 2-PEDAL FOOT SW SET
1 $38027101 1z xdns 3 2-PEDAL FOOT SW ASSY
1-1 $38166000 2179 p A NA A FOOT PEDAL STAND
1-2 $38169101 2{7Y bSWE T A 4B FOOT SW SUPPORT PLATE (B)
1-3 004400803 4|+ 45 % >4x8 SCREW, FLAT M4X8
1-4 538170001 2|7V FARSINISCR FOOT PEDAL SPRING
1-5 538029000 212L 27 PSWNA—Z2 AT 2 2-PEDAL FOOT SW HARNESS ASSY
1-5-1 $38030000 2|2L 2TV FSWA—X R 2-PEDAL FOOT SW HARNESS
1-5-2 $36260000 2|1 A4 YFVXEL K2 SWITCH (VX) PINBUTTON
1-6 062301205 4|4+ ~33X12 SCREW, PAN M3X12
1-7 228475000 | 10| v 78 F1.9X80 BINDER
1-8 $38174000 2|7V hAREN FOOT PEDAL
1-9 $38175001 2Ixgnkcd1 2 PEDAL PROTECTION PLATE
1-10 $38176001 21RA4YFAHTIE SWITCH SPRING
1-11 002300403 4]+ +~3Xa SCREW, PAN M3X4
1-12 028030246 A2 H H %23 WASHER, SPRING 2-3
1-13 025030236 AieSsHHzxF193 WASHER, PLAIN M 3
1-14 $38177001 217V pRENT Y FOOT PEDAL SHAFT
1-15 048050346 41k 2 TJES RETAINING RING, E5
1-16 052400606 2|+~ 2 EF4X6 SCREW, PAN (S/P WASHER) M4X6
1-17 117936001 B|Av5t> OIL CAP
1-18 $38180000 1a%x7 521721691 CONNECTOR 172169-1
1-19 $36682000 1azsaxvu7 CONNECTOR CAP
1-21 $38059000 2|7 0xy KNG79F GROMMET NG79F
2-2 $38178101 217V bSWI T T AA FOOT SW SUPPORT PLATE (A)
2-3 538179101 217V bW T 1 4C FOOT SW SUPPORT PLATE (C)
2-4 018082536 4|7+ I F8X25 BOLT, SOCKET M8X25
2-5 028080246 4 1 xYH %28 WASHER, SPRING 2-8
2-6 025080236 AleSsHHxF178 WASHER, PLAINM 8
2-7 018501036 417+ F I k5X10 BOLT, SOCKET M5X10
2-8 028050246 4183 H %25 WASHER, SPRING 2-5
2-9 025050236 4lesH¥HxFay—5 WASHER, PLAIN M 5
2-10 018401236 4|7+ K kaxi2 BOLT, SOCKET M4X12
2-11 028040246 4182 H x2-4 WASHER, SPRING 2-4
2-12 025040236 AlesH¥HxrFada WASHER, PLAIN M 4
2-13 144749001 11K )70 POLYETHYLENE BAG
=
@)
®)
()
-
@25 N
2-10 2-11 2-12 07)
&2 =
e
= %
o :
® ‘ A
| A
<o £
=) >
2-3 §
o
(«h)
=
118-Z30-651 g 118-Z30-651
LT

-43-

-44-



Z . B EEER / Accessories / Zubehor / Accessoires / Accesorios

-45-

-46-

Z . {TESaEER / Accessories / Zubehdr / Accessoires / Accesorios
REF.NO. CODE [q7TY Er Ao NAME OF PARTS RM
1 $38037009 1N brHI=7 2 BELT COVER ASSY
1-1 $38038009 LGS FACH BELT COVER
1-2 104450109 1x25t> OIL CAP
2 117934009 12275t~ OIL CAP
3 062401006 1|+ ~34x10 SCREW, PAN M4X10
4 $38039009 I E @RS, 3 OIL PAN ASSY
4-1 $38040009 E RS 7A0% OIL PAN
4-2 154467001 1Intaxvy7 DUST OILER
4-3 037301215 2IvF A2 Y ES3X12 TAPPING SCREW, PAN V M3X12
4-4 S$18093100 117 2 eEaxa WICK 4X4
5 109714000 517 % NAIL
6 114486002 REEE S OILER
7 538041000 11— 7—=1 MOTOR PULLEY
8 105073001 11727 Y% 22595 SET SCREW, SOCKET M5.95
9 143882001 20 FECY HEAD HINGE
10 014760622 2|7+ F A X595 SET SCREW, SOCKET (CP) SM5.95
11 143910009 2({ryFE U rOdL RUBBER CUSHION
12 109714000 4|7 ¥ NAIL
13 S40417147 1O—T v yxRILEM BELT, VM
14 122991001 11z2vy2Ee>K )70 ACCESSORY BAG
16 159613001 3| KE BOBBIN
17 X 11322n)9 3 NEEDLE ASSY
18-1 $10208001 1|1 Enh¥ T=04 WASHER T=0.4
18-2 $10208002 1|1 K9 NnBH T=05 WASHERT=05
18-3 $10208003 11 K9nha2H T=06 WASHER T=06
19 $38045009 1|=257% HEAD REST ASSY
20 $38043009 219w 3 CUSHION
21 109714000 2|7 % NAIL
22 114483002 HEUE & 2t B OILER ASSY
23 154702101 HES @I ) OIL TANK
24 S08030000 1|GE a2 — X5AFB G FUSE (5AFB)
25 157219000 1|h>E21—-X5A-D FUSE 5A-D
26 142443001 1125 ¥731.9%52 SCREW DRIVER 1.9X52
27 118837001 1|3 =7 23.4X70 SCREW DRIVER 3.4X70
28 101572101 113 +7255%X190 SCREW DRIVER 5.5X190
29 107779001 1|23 +6X7 SPANNER 6X7
30 100887001 1| R 7¥48X9 SPANNER 8X9
i 31 107780001 1| x/vF+10x12 SPANNER 10X12
| 32 142721001 1en v Ky 2iv7F3 HEXAGONAL WRENCH 3
| 33 118064001 16h2HEXivF4 HEXAGONAL WRENCH 4
| 34 502761209 -~ 1|1 b27d12322 COTTON STAND ASSY (2)
! 34-1 150189109 B 117545V b COTTON STAND BASE
| 34-2 $02791001 () 1[PEZ %~ O150X150 PE. BAG, 150X150
| 34-3 502773001 o 174y vxdey b COTTON STAND BRACKET SCREW SET
| 34-3-1 062060806 3= 2|+~26X8 SCREW, PAN M6X8
\ 34-3-2 031452206 8 3|7 JLE745X22 WOOD SCREW, ROUND M4.5X22
34-3-3 $02774000 = 1|+ 770A PE. BAG, A
34-4 150180001 S 2|10 54%35 SPOOL STAND BASE
34-5 150182000 | 2|27 —J%V b SPOOL MAT
34-6 126863001 g 2lzx7-nsvsay SPOOL CUSHION
34-7 540639001 [g 1|(2Z L1 7xY VYTV COLUMN PIPE WITH CAP
34-7-1 150174000 [ 1|25 4%+V7 COLUMN CAP
34-8 150173003 b 1R74av3124 COLUMN JOINT
349 $21798001 I© 2(R7—-n2T+YV b SPOOL SCREW SET
OFRHVEMBEET I LS N TT, 34-9-1 150179002 E\ 2127 - 78 SPOOL SHAFT,B
© The details of included accessories are subject to change. 34-9-2 028050246 9 2|83 YA %25 WASHER, SPRING 2-5
© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten. 34-9-3 021500106 122|122+ k5 NUT, 1 M5
© Les détails des accessoires inclus sont sujets a des changements. 34-10 $02778002 5 1NAZ7=WFLF =2 SPOOL HOLDER 2
© Los detalles des los accesorios inclufdos pueden variar. 34-11 S02786002 Ic 1|ALY Fn>H—=232 THREAD HANGER ASSY 2
118-Z30-910 g 118-Z30-910
T



Z. 1B SER / Accessories / Zubehdr / Accessoires / Accesorios

Z . (B 5AEE{% / Accessories / Zubehdr / Accessoires / Accesorios

-47-

REF.NO. CODE Q'TY EAAq NAME OF PARTS RM
34-11-1 S02787002 1ALY ENnFH=2 THREAD HANGER, 2
34-11-2 150183000 PARS L R AV B i THREAD HANGER BASE
34-11-3 142990001 212ALY KEFvyia THREAD BUSH
34-12 150172003 1} =¥ VAT 4 COLUMN PIPE
34-13 540641001 1HNWAT=WZoxTIET A SPOOL SCREW SET (A)
34-13-1 021500106 4i13 24V kS NUT, 1 M5
34-13-2 S$37038001 1|F~XaES>#¥5X14 SCREW, PAN (P WASHER) M5X14
34-13-3 $37038001 1|+~ EZ¥5x14 SCREW, PAN (P WASHER) M5X14
34-13-4 062501406 2|F~35X14 SCREW, PAN M5X14
34-13-5 $30302000 1fKU=z7%70as PE. BAG, 70X70
34-14 S02816000 11w b2 CARTON
35 146256001 41y an+yJ CUSHION COLLAR
36 146255000 4123 CUSHION
37 133740006 41h 2 2KV k6X70 BOLT, M6X70
38 025060336 AlEZHHx516 WASHER, PLAINL 6
39 028060246 AINZYHF2-6 WASHER, SPRING 2-6
40 021060106 Alrva+v b6 NUT, 1 M6
41 200190001 S5|1AFV 7 STAPLE
42 518633109 1ME—2H/= MOTOR COVER
43 032422003 3|+ TIETFT41X20 WOOD SCREW, ROUND M4.1X20
44 116662003 3| A% WASHER
45 520137001 1 E=2—->0h1 - MOTOR BACK COVER
46 138444001 2|F~BR A h4x14 TAPTITE, CUP B M4X14
47 025040232 2\ S5¥HxF194 WASHER, PLAIN M 4
D 48 144226001 1Weo2THIN- HEAD COVER
49 146256001 qlovvash+y CUSHION COLLAR
50 146255000 417w 3> CUSHION
s 51 S00617000 qlFy s dLhF— RUBBER COLLAR
(34708 Sittes 52 133740006 |  4|n % x# k6x70 BOLT, M6X70
I —34-12 53 021060106 41123+ ke NUT, 1 M6
' 34-13-5 54 025060336 | 4|e>¥#Hx416 WASHER, PLAIN L 6
55 032461606 2|+ TIET7 ZT45X16 WOOD SCREW, ROUND M4.5X16
56 538044001 1NerTa44x HINGE PRESSER
57 032422003 2|+ TILET ZT8.1X20 WOOD SCREW, ROUND M4.1X20
58 S07783001 1l6h 7 HFpAIvH15 HEXAGONAL WRENCH, 1.5
73 $41331001 B v U & B TENSION PULLEY ASSY WITH SCREW
73-1 152852101 1|7t F-U2 3 TENSION PULLEY ASSY
73-1-1 048320242 1| X2T7F+37C32 RETAINING RING, C32
73-1-2 141860001 112 x%635 SCREW 6.35
73-2 018081222 1|7+ 4 p8x12 BOLT, SOCKET M8X12
73-3 025080232 1eEZHHExF2178 WASHER, PLAIN M8
73-4 028080242 = 1|/f24 %28 WASHER, SPRING 2-8
<ATa (OPTION> <A77 32in—Y/OPTION @RTS)
15 | 06706001 |, 1|>Uars1r | SILICONE OIL
<B433EX> =)
70 $41154000 8 1|PROMX33E 1 ¥ 3% 3(F—4%7 ) |PROM CONTROL X33 ASSY(NO DATA)
70-1 538143000 > 1|cmosLsI27¢512 CMOSLSI27C512
1=
<B433E> |/- 3 | g
ol esi s
P T f B
L 'MJ-IJJr | ,\ @ 13-1-2| o
OHEGOFMAEET LI LAH Y T, ;E |\.7‘3r-r i JII %
© The details of included accessories are subject to change. —_—_——— - 5
© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten. =
@© Les détails des accessoires inclus sont sujets & des changements. ()
© Los detalles des los accesorios inclufdos pueden variar. -
118-Z30-910 g 118-230-910
L




A5 2R 52— B F/DIFFRENT PARTS LIST/ZUBEHORLISTE/
LISTE DES PIECES ACCESSOIRES/LISTA DE PIEZAS ACCESSORIAS

A RPOBEMAIE . LK3-BA30FILES I > EHBT T, OfBaald. BAS-30ATOT S LAXBFI VL CHBTY .
¥ In the following table, parts marked with © are common with the LK3-B430; parts with O are common with the

BAS-304A.
78/ Model B430E ¥ 7&/Model B431E B433E
# 77 5 A /Subclass -2 -1 -5 -7 % 77 5 Z/Subclass -2 -3
a8 25 5 Use FZ LA 15 AR A2 X 1)+ 2 H 88 AE Use # AR A8 T LA #5% AR A X1)+v 2 H
Part name For denim For general clothing For knitted wear Paitramme For general clothing For denim For general clothing | For knitted wear
$t AR Ot E(92.6) Ot N1k F(82.2) Ot RiRA(21.6) EAMIN Ot RF(92.2) O8t\#RE(@2.6) | OftN4kF(02.2) |O&tNIRA(21.6)
Needle hole plate $10212-101 $10213-001 $10211-001 Needle hole plate $10213-001 $10212-101 $10213-001 S$10211-001
chh 7540 ©hH £ BFEHA Orhh" £ AFE#E ch A £ FE4A O H & AFEHE O A & BFa#E O h xAFEH
Shuttle hook box assy 152687-902 152685-902 Shuttle hook box assy 152685-902 152687-902 152685-902
K& Okn &8 OXHEA AN E OAN EA OKN %8B QAN EA
Large shuttle hook 152686-001 152682-001 Large shuttle hook 152682-001 152686-001 152682-001
FHWFER OF#EFER OFHMFiIh FHRFER OFWFiIn OQF#HFiEn OF#FER
Tension spring 107606-001 104525-001 Tension spring 104525-001 107606-001 104525-001
XY Eh ©%WY) (I8 ©OP 3 ' NFE! $HEY) E 4 O%EY) ik ©%MY) I8 (O N>
Spring 144588-001 145519-001 Spring 145519-001 144588-001 145519-001
KD E K O©XH % 1h# KO EERX U 48 KH E R4 OXH £ 1k%f KD FEK
Al A
Shuttle race base assy $02427-201 $37976-001 Shuttle race base assy $02427-201 537)9;;_0§E
KA EK OX M K KO EERA )V X KD EIK Ok N £k AN EEX YR
Shuttle race base $02428-001 $37977-001 Shuttle race base $02428-001 $37977-001
S v /st 1> 8t DPI7NY19 44 5o DPX5(16) 4 £ &> 8 DPXS(9) 4 S v UEtH 5o 8t DPX5(16) 48 254t . il "*’fﬁ_ﬂ D;‘);’ "J"E
Needle assy Needle assy DP17NY(19) # DPX5(16) # 5(9) 4
$37928-419 107415-416 107415-409 107415-416 $37928-419 107415-416 107415-409
st DPX17NY#19 ©DPX5#16 ©DPX5#9 it ©DPX5#16 DPX17NY#19 ©DPX5#16 ©DPX5#9
Needle $37928-019 107415-016 107415-009 Needle S 107415016 537928019 107415-016 107415-009
19 2 A & AMET = 4 08 A b &AM A YT 2 & 2 A GREAmA | MEARE | ms amus 1 & LA
Presser arm assy $37948-009 $37952-009 $37953-009 Presser arm assy ?41 227-009 $41228-009 540647-009 $40646-009
(O]
HEAER @ik i>¢-Ta Oz ITLA HEAlER zZ _ ©} i HrE-Y:] O 2 ETRA
Spring 154356-001 153568-001 Spring 2 153569-001 153568-001
S AER ©5.6X23(3mmFH) ©4x18(2mmA) ©4x12(2mmf) b el ;%g Z 2431 | @& 2 B431-L . o
Work clamp 153608-101 152777-001 152779-001 Work clamp 55441 6-001 154417-001
HETAEL ©5.6X23(3mmA) ©4x18(2mmA) ©4x12(2mmHAl) E AR S\ﬁ V) ARS %) ARL _
Work clamp 154527-001 152778-001 152780-001 Feed plate #54419-201 154420-201
% ¢) 1R © ©12x31GLF L) ©12x24(L T XS) ©5X13(2mmA) =
Feed plate 153610-101 153055-201 153207-201 152791-201 %')
=
-49- © -50-
LL




KIFREOBIAE. ZVEOH A G, XOEHEOTT, (RBOKRNI VTR, S TEL»S M1 SmmAAlIICEY 27, )
HStandard sizes for work clamps and feed plates are as follows:

(The actual sewing area has 1.5mm margin on every size; inside the lines witch the dimensions indicate.)

B2E£S5 X)L/ Warning labels/Warnschilder,”
Etiquettes d'avertissement,/Etiquetas de advertencia

1% /Model B430E B431E
1+ ¥ /Specification -1 -5 -2 -7 -2 -3
O & X BR 152777-001 152779-001 153608-101 152779-001 154416-001 154417-001
152778-001 152780-001 154527-001 152780-001
O XA EL
Work clamp R
- nye Lt e —_— il
Work C|ampL f( : ]l}v ( : ]j/""' ( J ( : ]){(v [r \ : ”\.
18 iz ] e iz, 2 e
153207-201 153610-101 152791-201 154419-201 054420-201
@i% L *ﬁ 30.2 - L
17 2
Feed plate g | : f[ e i{ 8 J|

7 — T BBah—E 3R / GAUGE PARTS LIST / LEHRENLISTE /
LIST DES PIECES D'ECARTEMENT / LISTA DE PIEZAS CARIBRADORAS

HEARBEEYEE. FTOMEHIIL Y £T . /Each work clamp pairis used in combination with the feed plate directly below them.
O3 X 2 BR.L/Work clamps Rand L

152781-001(7 = 4)

153201-001(PL)

153203-001(PS)

500906-001(1 Inch)

$33747-001(30mm)

152782-001(7 = 4)

153202-001(PL)

153204-001(PS)

500907-001(1 Inch)

533748-001(30mm)

o
(Te]

23

IS I

=

£3

]

©3x£4) 3 / Feed plate

152792-001(7 = 4)

$33749-001(30mm)

21.2

(O%17V4R / Needle hole plate

A $10211-001 D §29997-001 E 5$10212-101 F $10213-001 H $30450-001
® ws "o (To® St =
#1.6 g4 B2.
—_— 2.6 —1-$2.6 = ¢
i = T | =F%tr—1. | 3
i i 3 | . 2.8 !
-H.J_IL_[J__[ :S;r._ E s _L~+_E:.J ih _1‘1-3
— 7 A A ) — 2 (5= 4 ) —1,~ 5 (IR T
L $25127-001 M 534348-001 ED $30925-001 FD $30926-001 BZ S41013-001
Q@H\ . mc "'-,. y oﬂﬁa
210 S~
4.7 26.5 %10 %07 #2.2
- 23.3 ! ¢4! a3 ¥
[ | H e
-..',_f_l'_‘_ Iog 2.8 | 3 i —1:13 a 3
22.6

-51-

G
orp m

—~
-

&%/ Name of parts Size(mm) Code
l ABER
’ A\ |BERE BRIEIER T~V - 7l 40%64 | $38350-001
—
H 4L CAUTION
e Label, operation y 45,6001
A eI Eng. 40Xx64 | S38349-
3 BT~ - ] 40%64 | $38353-001
nNE B Lualel, oler shock 35x118 | $38352-001
el Eo) s 4 lang.
PEY—7
Mark, PE 75%125 | $37059-001

From the library of: Diamond Needle






